

## Laboratory Test Report

Report Ref: KEBS/TES/B/2149/14

Date: 29 January 2015

- |   |  |
|---|--|
| 1. Description of Sample: Plastic Fencing Post - C                                    | 6. KEBS Sample Ref.No: BS201420247       |
| 2. Sample Submitted by: KEBS NAIROBI REGION-QAS                                       | 7. Date of Receipt : 08 July 2014        |
| 3. Customer Contact: Jane Maina   | 8. Date Analysis Started: 28 August 2014 |
| 4. Customer's Ref. No:  | 9. Sample Submission Form No: 108590     |
| 5. Customer's Address: KEBS-NAR, NAIROBI KENYA  |  |
| 10. Additional information provided by the customer:<br>SDD Sample                    |  |
| 11. Acceptance criteria-title and number of specification against which it is tested: |  |
| 12. Parameters tested and Method(s) of test: as listed in the report below            |  |

LABORATORY TEST REPORT			
No.	Parameters	Results	Requirements
<b>1. Dimensions</b>			
I	Length	2435	-
II	Width 1	104	-
III	Width 2	103	-
<b>2. Flexural Strength</b>			
		8.6	-
<b>3. Water Absorption</b>			
I	Water Absorption (2 Hour)	3	-
II	Water absorption (24hr)	8.3	-

**COMMENTS/REMARKS:**

The sample performed as shown



 Fred Powon - Assistant Officer - Civil Engineering  
 FOR: MANAGING DIRECTOR

 29 January 2015  
 Date of Issue